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1 IL-6 receptor blockers

2 Ivermecqn (published 31 March 2021)

3 Hydroxychloroquine (published 17 December 2020)

4 Lopinavir/ritonavir (published 17 December 2020)

5 Remdesivir (published 20 November 2020)

6 Systemic corqcosteroids (published 2 September 2020)







Antiviral Drugs That Are Approved or Under Evaluation for the Treatment of COVID-19 





Hydroxychloroquine

Chloroquine phosphate

Kaletra

(Lopinavir/Ritonavir)

Atazanavir/Ritonavir

Remdesivir

Favipiravir

Ivermectine

Interferon beta-b











• Administer with food or milk.

• In patients unable to swallow tablets, it has been recommended that tablets may be

crushed and mixed with a small amount of applesauce, chocolate syrup, or jelly (CDC

2020a), or an extemporaneous suspension may be compounded
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Risk QTc-prolongation





















• Remdesivir is an intravenous nucleotide prodrug of an adenosine analog.

Remdesivir binds to the viral RNA-dependent RNA polymerase and inhibits viral

replication through premature termination of RNA transcription.





 Remdesivir is approved by the Food and Drug Administration (FDA) for the treatment of COVID-19 in 

hospitalized adult and pediatric patients (aged ≥12 years and weighing ≥40 kg). 

 It is also available through an FDA Emergency Use Authorization (EUA) for the treatment of COVID-19 in 

hospitalized pediatric patients weighing 3.5 kg to <40 kg or aged <12 years and weighing ≥3.5 kg. 

 The safety and efficacy of combination therapy of remdesivir with corticosteroids have not been rigorously 

studied in clinical trials; however, there are theoretical reasons that combination therapy may be beneficial 

in some patients with severe COVID-19. 
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RNA-dependent RNA polymerase







• Favipiravir is changed into the hydroxylated form by

aldehyde oxidase and xanthine oxidase, and in patients with

Child Pugh C, there is a marked accumulation of theses

metabolites. Thus, it should be reduced or avoided.





In
te

ra
ct

io
n

s





Ivermectin

• Reports from in vitro studies suggest that ivermectin acts by inhibiting

the host importin alpha/beta-1 nuclear transport proteins, which are part

of a key intracellular transport process that viruses hijack to enhance

infection by suppressing the host’s antiviral response



 no clinical trials have reported a clinical benefit for ivermectin in patients with these viruses. Some studies of

ivermectin have also reported potential anti-inflammatory properties, which have been postulated to be

beneficial in people with COVID-19.

 Some observational cohorts and clinical trials have evaluated the use of ivermectin for the prevention and

treatment of COVID-19.

 Ivermectin is generally given on an empty stomach with water; however, administering ivermectin with food

increases its bioavailability.

 Ivermectin is generally well tolerated. Adverse effects may include dizziness, pruritis, nausea, or diarrhea.

Neurological adverse effects have been reported with the use of ivermectin for the treatment of

onchocerciasis and other parasitic diseases, but it is not clear whether these adverse effects were caused by

ivermectin or the underlying conditions.



• Ivermectin: A broad spectrum antihelmenthic commonly prescribed for oncocerciasis,
lymphatic filariasis, and strongyloidiasis.

• Recently, a proven antiviral effect was demonstrated against certain dengue fever,
Japanese encephalitis, and tick-borne encephalitis virus. It was shown to reduce the
SARS-CoV-2 viral load significantly in 48 h.

• It acts by sequestering SARS-COV-2 viral nucleocapsid protein into the host nucleus
through the nuclear-pore-complex, inhibiting host importin α/β transporter protein,
which decreases translocation of SARS COV nucleocapsid protein from the cytoplasm
to the nucleus, thus interfering with viral propagation and survival.

• Ivermectin at a dose of 200 mcg/kg body weight maximum 12 mg BID, for 3-7 d,
showed promising results both in terms of symptom index as well as viremia
reduction.

• Ivermectin is usually well tolerated, with mild and self-limited hepatic injury if rarely
happening, acute or chronic liver dysfunction are not linked with ivermectin.







Should You Avoid Certain Medications or Treatments 
Before vaccination?

Focus on rheumatologic disease



شماره یککیس 

ساله مورداسکلرودرمی 45خانم 

سال است تحت درمان با 1که 

.داروهای مذکور ست

از شما در رابطه با زمان مناسب 

واکسیناسیون سوال می کند؟ 



تبصره دارد



2کیس 

تحتRAموردسال55آقای•

باشدمیزیرداروهایبادرمان

مناسبزماننظراز•

اییدبفرمراهنماییواکسیناسیون



• Based on preexisting data on the impact of mycophenolate on non–COVID-19 vaccine immunogenicity, and based on
emerging data suggesting that mycophenolate may impair SARS–CoV-2 vaccine responsein RMD and transplant patients , the
task force recommended that mycophenolate be withheld for 1 week following each vaccine dose, assuming that disease is
stable. Nevertheless, panel members recognized that there are no data demonstrating that withholding mycophenolate for 1
week will ameliorate the negative impact that mycophenolate has on patient responses to COVID-19 vaccines







• the panel was uncertain about whether to delay
vaccination if an AIIRD patient was receiving
glucocorticoids at a prednisone-equivalent dose of
≥20 mg per day.

• Controversy stemmed as to whether vaccine
response might be blunted in this circumstance,
which may relate to the glucocorticoids themselves or
to the presumably high disease activity and severity



• Low-dose immunosuppression generally refers to 
prednisone at doses <20 mg/day (or equivalents), 
methotrexate doses ≤0.4 mg/kg/week, azathioprine 
doses ≤3.0 mg/kg/day, or 6-mercaptopurine doses 
≤1.5 mg/kg/day



• For patients actively receiving moderate- to high-dose 
immunosuppressive medications, neither the recombinant 
vaccine

• nor the live vaccine is recommended [39]. This includes 
patients receiving prednisone/equivalents >20 mg/day, 
anti-CD20

• antibodies, abatacept, Janus kinase inhibitors, anti-
interleukin 6 antibodies, and possibly TNF-alpha inhibitors



3کیس 

باماندرتحتآنکیلوزاناسپوندیلیتموردساله34آقای

.باشدمیماه6مدتبهنسخهدرمذکورداروی

واکسنتزریقمناسبزماننظرازراویلطفا

بفرمایید؟راهنمایی



4کیس 

وRAموردساله48آقایبیمار•

IBDدارویبادرمانتحتکه

.استروروبه

تزریقمناسبزمانبارابطهدر•
.بفرماییدراهنماییواکسن



TNF-alpha antagonists — Five inhibitors of TNF-alpha are 
approved for the treatment of a variety of inflammatory 
illnesses (eg, rheumatoid arthritis [RA], Crohn disease)

• Etanercept – A soluble p75 TNF-alpha receptor fusion protein

• Infliximab – A chimeric (mouse/human) anti-TNF-alpha antibody

• Adalimumab – A fully human monoclonal anti-TNF-alpha antibody

• Certolizumab pegol – An antigen-binding fragment (Fab') of a humanized 
monoclonal antibody coupled to polyethylene glycol

• Golimumab – A human anti-TNF-alpha monoclonal antibody

https://www.uptodate.com/contents/etanercept-including-biosimilars-of-etanercept-drug-information?search=etanercept&topicRef=7970&source=see_link
https://www.uptodate.com/contents/infliximab-including-biosimilars-of-infliximab-drug-information?search=etanercept&topicRef=7970&source=see_link
https://www.uptodate.com/contents/adalimumab-including-biosimilars-of-adalimumab-drug-information?search=etanercept&topicRef=7970&source=see_link
https://www.uptodate.com/contents/certolizumab-pegol-drug-information?search=etanercept&topicRef=7970&source=see_link
https://www.uptodate.com/contents/golimumab-drug-information?search=etanercept&topicRef=7970&source=see_link


• Examples of cytokine and kinase inhibitors include the following: for interleukin-6 receptor (IL-

6R), sarilumab and tocilizumab; for IL-1 receptor antagonist (IL-1Ra), anakinra and

canakinumab; for IL-17, ixekizumab and secukinumab; for IL-12/IL-23, ustekinumab; for IL-

23, guselkumab and rizankizumab

TNFهایمهارکننده ( Infliximab،(adalimumab etanercept (Secukinumab ) IL17هایمهارکننده

IL6R ) tocilizumab،sarilumab هیچهستندIL12/23-ustekimumabنورین،کلسیهایکنندهمهارو)

.میکنیمبرخوردعادیافرادومثلشودنمیگرفتهنظردرخاصیملاحظه



5کیس 

تحت درمان با RAساله مورد 62خانم •

ماه اخیر است3داروی مذکور برای 

از نظر روند تجویز واکسن راهنمایی•
بفرمایید؟



• JAK inhibitaors, baricitinib, tofacitinib, and upadacitinib





6کیس 

بالوپوسموردساله32خانم•
پالسبادرمانتحتکلیهدرگیری

یدسیکلوفسفاموپردنیزونمتیل
تزریقی

واکسندریافتمناسبزماننظراز•
بفرماییدراهنمایی





7کیس 

درمانبهمقاوملوپوسموردساله37خانم•
رامبریتوکسیتزریقاندیکاسیونکه

375mg/m2هفتگیاستداشته
تهداشنوبتتعدادبهداشتهرادارودریافت
.است

کیویبرایواکسنتزریقمناسبزمان•
باشدمی



Rituximab





8کیس شماره 

polycysticموردساله23آقایبیمار• kidneyشدهدیالیزسال5مدتبهکه

اولیهاینداکشنرژیموگرفتهقرارکلیهپیوندموردویبراینهایتاواست
ATG + mycophenolate mofetil + cyclosporineههمرابه

تحتحاضرحالدروشدهپیوندپیشماه4وی.استبودهکورتیکواستروئید
mycophenolateبادرمان mofetil + cyclosporineههمرابه

.داردخوبیبسیارکلیویعملکرد.استپردنیزولون

واکسن؟؟؟تزریقمناسبزمان•








